
Component List

Table Leg
x2 pcs

Table Top 1
x1 pc2 Table Top 2

x1 pc3

Side Panel
x2 pcs4 Leg connector

x1 pc5

1

M6x90 Screw
x 8pcs

A

M4x45 Screw
x4 pcs

B

C

D

M4x30 Screw
x 8pcs

M4x60 Allen key
x2 pcs

ASSEMBLY INSTRUCTION UTAH ACACIA PALLET TABLE

01



ASSEMBLY INSTRUCTION UTAH ACACIA PALLET TABLE

4

2
3

4

02

A

A

A

A

A

A

A

A
1

15



B

ASSEMBLY INSTRUCTION UTAH ACACIA PALLET TABLE

03

B

B

B

C

C
C

C

B

B

B

B


